Shenzhen CTL Testing Technology Co., Ltd.

Floor 1-A, Baisha Technology Park, No.3011, Shahexi Road, Nanshan District, Shenzhen, China 518055
Tel: +86-755-89486194 E-mail: ctl@ctl-lab.com

Annex for BLE

Test Report No.: CTL2409269021-WF02

TABLE OF CONTENTS

L BANAWIATN ...t e e e et e e e e e e e e e e e 3
1.0 TESERESUIL ...ttt 3
TR 1 PP UPPPP PPN 3

2 T | = 3

I =TS €T o] o S SSPPPPTPPIRY 4
L.2.0 OBV ittt ettt e et a ettt e e e ab e aar e aaaes 4

1.2.2 B0B BW ... 6

2. Maximum ConduCted OULPUL POWET ........ccoiiiiiiiiiie e e et s e e e e e e e e et e e e e e e e e e aeaaanaeaeaaaas 8
2. L TESE RESUIT ... 8
2.0 0 POWET <.ttt e e ettt e e e e e e et e e e e e e e e e e et e nerra e e e 8

p A =1 A €] - o P PP 9
A R o T PP PP 9

3. Maximum Power Spectral DENSILY ...........coiiiiiiiiii 11
B L TESE RESUIT ... 11

K J0 N B Y B BT TP PUPPPRT 11

3.2 TSt Gra PN ... 12
IV 1L [2iC] D T PRRRUUTRRRURRUURRR . ey SRTURIORN. . . SRR 12

4. Unwanted Emissions In Non-restricted Frequency Bands...............coooeiiiiiiiiiiiiiiieeeiiiiiieeee e 14
4.1 TESERESUIL ... 14
O L PP 14

Page 1/19



Shenzhen CTL Testing Technology Co., Ltd.

Floor 1-A, Baisha Technology Park, No.3011, Shahexi Road, Nanshan District, Shenzhen, China 518055
Tel: +86-755-89486194 E-mail: ctl@ctl-lab.com

.............................................................................................................................. 14

4.2 TSt Graph.. ..o 15
o R L= S 15
4.22CSE v R e e 17

Page 2/19



Annex for BLE Test Report No.: CTL2409269021-WF02

FCCID: SMQ-UWM3

1. Bandwidth

1.1 Test Result

1.1.1 OBW
X Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Ve
2402 1 1.026 / Pass
1M SISO 2440 1 1.026 / Pass
2480 1 1.029 / Pass
1.1.26dB BW
TX Frequency 6dB Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdict
2402 1 0.666 >=0.5 Pass
M SISO 2440 1 0.667 >=0.5 Pass
2480 1 0.666 >=0.5 Pass
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Annex for BLE

FCCID: SMQ-UWM3
1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2409269021-WF02
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Annex for BLE

FCCID: SMQ-UWM3

Test Report No.: CTL2409269021-WF02
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Annex for BLE

FCCID: SMQ-UWM3

1.2.2 6dB BW

Test Report No.: CTL2409269021-WF02
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Annex for BLE

FCCID: SMQ-UWM3

Test Report No.: CTL2409269021-WF02
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Annex for BLE

FCCID: SMQ-UWM3

2. Maximum Conducted Output Power

2.1 Test Result

Test Report No.: CTL2409269021-WFO02

2.1.1 Power
TX Frequency Maximum Peak Conducted Output Power (dBm) -
Mode Type (l\?le) ANTL Limit ferdict
2402 0.36 <=30 Pass
M SISO 2440 0.39 <=30 Pass
2480 0.05 <=30 Pass
Notel: Antenna Gain: Antl: 4.21dBi;
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Annex for BLE

FCCID: SMQ-UWM3
2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2409269021-WF02
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Annex for BLE

FCCID: SMQ-UWM3

Test Report No.: CTL2409269021-WF02
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Annex for BLE Test Report No.: CTL2409269021-WF02

FCCID: SMQ-UWM3

3. Maximum Power Spectral Density

3.1 Test Result

3.1.1 PSD
TX Frequency Maximum PSD (dBm/3kHz) :
Mode Type (MH2) ANT1 Limit pliraict
2402 -15.58 <=8 Pass
1M SISO 2440 -15.97 <=8 Pass
2480 -15.91 <=8 Pass

Notel: Antenna Gain: Antl: 4.21dBi;
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Annex for BLE

FCCID: SMQ-UWM3
3.2 Test Graph

3.2.1 PSD
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Annex for BLE

FCCID: SMQ-UWM3

Test Report No.: CTL2409269021-WF02
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Annex for BLE

FCCID: SMQ-UWM3

Test Report No.: CTL2409269021-WFO02

4. Unwanted Emissions In Non-restricted Frequency Bands

4.1 Test Result

4.1.1 Ref
TX Frequency Level of Reference
Mode Type (MH2) ANT
2402 1
M SISO 2440 1
2480 1

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

4.1.2 CSE
TX Frequency Level of Reference Limit .
Mode Type (MH2) ANT (dBm) (dBm) Verdict
2402 1 0.17 -19.83 Pass
M SISO 2440 1 0.17 -19.83 Pass
2480 1 0.17 -19.83 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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Annex for BLE

Test Report No.: CTL2409269021-WF02

FCCID: SMQ-UWM3

4.2 Test Graph

4.2.1 Ref
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Annex for BLE

FCCID: SMQ-UWM3

Test Report No.: CTL2409269021-WF02
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Annex for BLE

FCCID: SMQ-UWM3

4.2.2 CSE

Test Report No.: CTL2409269021-WFO02
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Annex for BLE

FCCID: SMQ-UWM3

Test Report No.: CTL2409269021-WFO02
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Annex for BLE

FCCID: SMQ-UWM3

Test Report No.: CTL2409269021-WFO02
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